
Product Code
71207-A

Freestanding Range

RGV2-486GDL DCS US CA

US CA 

PARTS MANUAL



1

Introduction				    2

Sealed burner components 				    3

Convection components				    5

Lower gas train components				    7

Burner hanger components				    9

Griddle components				    11

Manifold components				    15

Valve panel components								        17

Burner box & duct components				    19

27” Oven components				    21

12” Oven  components				    25

Oven top components				    27

Structure components				    29

27” Door components				    33

12” Door components				    35

Conversion & Hi Altitude kits				    38

CONTENTS



2

US CA

Fisher & Paykel Appliances Inc.
DCS Customer Care 
695 Town Center Drive, Suite 180 
Costa Mesa.
CA 92626-1902 
USA

Customer Care: 1-888-936-7872
Fax: (714) 372-7003
email: usa.customercare@fisherpaykel.com
www.dcsappliances.com

INTRODUCTION

MODELS

●● The models covered by this manual are listed on the front cover.
●● The information detailed in this manual is subject to change without notice. The latest version is 

indicated by the reprint date and replaces any earlier editions.

KIT PARTS

Where a part number is shown against the descriptions for kit components, they are also available 
as separate items. In addition, some parts may be supplied with these kits that are not available as 
separate items, and are therefore either not listed, or a part number is not shown against the part 
description in this manual.

PARTS LIST KEY

NI As a part reference, indicates the part is not illustrated on the diagram.

NOT USED As a part number, indicates the diagram part reference is not used in this manual.

NS As a part number, indicates the part is not servicable.

BRAND VOLTAGE MODEL PRODUCT CODE

DCS by Fisher & Paykel 120VAC  60Hz RGV2-486GDL DCS US CA 71207-A



3

D C

1 2

43

5

6

11

7

8 8

9

11

10

5

LARGE
4”

SMALL
3 -1/2”

DWG 003878

SEALED BURNER COMPONENTS



4

SEALED BURNER COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 210608 D BURNER CAP

2 210609 C BURNER CAP

3 248603 RING 3MM D-PORT DUAL STAGE

4 248602 RING 3MM C-PORT DUAL STAGE

5 211526 NUT W/CHAMFER

6 239124 RING SIMMER D BURNER

7 239123 RING SIMMER C BURNER

8 210913 VENTURI W/CHAMBER

9 248978 D BURNER BASE EVO2

10 248979 C BURNER BASE EVO2

11 217994 KIT IGNITER SPRING AND CLIP

NI 591089 BOOKSET DCS EVO2 RANGE USCA

Includes BK INSTALL DCS EVO2 RANGE USCA

Includes BK USER DCS EVO2 RANGE USCA

Includes BK USER DCS EVO2 RANGE USCA FR

Includes BK SRVE&WARNTY INDR DCS USCA



5

CONVECTION COMPONENTS

1

2

2

2

3

4

5

6

6

7

DWG 003932



6

CONVECTION COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 248984 COVER CONV FAN PORC

2 211242P SM 10-24 X 1/2PHPAN TY F 4SS (10PK)

3 248999 BRACKET CONV MOTOR MOUNT

4 249080 COVER INSULATION MOTOR RG

NI 247443 WASHER 5.0 10.0 0.8 FIBRE BK

5 216014 INSUL MOTOR PAD

6 238604 CONV. MOTOR 120V (SLOW)

Includes BLADE

Includes WASHERS

Includes NUT

7 218132 SM10-24X1/2 PH TRU TY23 4SS10PK



7

LOWER GAS TRAIN COMPONENTS

1

2 2

3

4

5

6

7

8

9

10

11

13

28

14

14

26

27

24

15

16
17

18

25

18

19

20

21

22

23
 29

21

12

DWG 004057



8

LOWER GAS TRAIN COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 249999 REGULATOR  NG/LP DRILLED V2

2 212134 1/2 NPT X 3.25 NIPPLE BLK

3 212252 OVEN FEED ADAPTER

4 252159 BRACKET REGULATOR LEFT

5 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

6 210782 DUAL THERMAL GAS VALVE

7 252158 TUBE EQUALIZER V2

8 249400P TUBE, BAKE BURNER RGV2 30 36 48

Includes LOXIT FITTING FOR 3/8 OD TBNG

9 243661P TUBE, DUAL SAFETY VALVE- BROIL

Includes LOXIT FITTING FOR 3/8 OD TBNG

10 245832 TUBE SUPPLY 12” OVEN

11 245833 TUBE BAKE 12” OVEN

12 243900 TUBE 5/8 MANIFOLD REG

13 221773 ELBOW 3/8 T.O.D. X 1/8 (F)

14 212139 FITTING ELBOW 3/8-27 - 9/16-24

15 245559 ELBOW FITTING 3/8-27 9/16-24

16 212164 ELBOW 1/2 - 1/2 FEMALE

17 210690 JET SPUD 1.40MM (54DMS)

18 210691 JET SPUD 1.32MM (55DMS)

19 214645 I/R BURNER ASSY

20 212203 FITTING 1/8 NPT MALE-3/8 CC

21 210361 OVEN BURNER C.R.

22 210803 SINGLE  THERMAL VALVE (18K) NAT

23 244992 MOUNT SAFETY VALVE 12” OVEN

24 252405 1/2 X 13.55 NIPPLE BLACK

25 252156 TUBE MAIN OVEN GAS

26 212187 TEE 1/2 BLACK

27 534932 HEX NIPPLE 1/2” NPT BRASS

28 212361 FITTING (F) 1/2 NPT TO 5/8 TUBE

29 252132 MANIFOLD OVEN ADAPTER

NI 212188P COMPRESSION NUT 3/8 TOD (PKD)

NI 212189P FERRULE 3/8 T.O.D. (10PK)



9

BURNER HANGER COMPONENTS

1

2

3

4

5

6

7

8 9

10

11

13

14

15
15

15

15

1515

17 17 17

16 16

18

22 22 22

23

24

25     

12

19

20
21

C

C

C

D D D

DWG 004058



10

BURNER HANGER COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 244863 TUBE SIMMER CENTER FRONT 48

2 244864 TUBE SIMMER CENTER REAR 48

3 244866 TUBE SIMMER RIGHT FRONT 48

4 244861 TUBE SIMMER LEFT FRONT 48

5 244862 TUBE SIMMER LEFT REAR 48

6 244867 TUBE SIMMER RIGHT REAR 48

7 244873 TUBE MAIN CENTER REAR 48

8 244872 TUBE MAIN CENTRE FRONT 48

9 244877 TUBE MAIN FAR RIGHT FRONT 48 

10 244878 TUBE MAIN FAR RIGHT REAR 48

11 244870 TUBE MAIN LEFT FRONT 48

12 244871 TUBE MAIN LEFT REAR 48

13 244882P KIT TUBE SUPPLY RG/CU486GD

Includes 212373 LOXIT FITTING FOR 3/8 OD TBNG

14 249126 JET HOLDER MAIN 1.24MM

Includes 249132 JET MAIN DCS 1.24MM

15 245996 JET HOLDER SIMMER ASSY #79

Includes 210573 JET SIMMER 0.37MM (G)

16 249128 JET HOLDER MAIN 1.10MM

Includes 249135 JET MAIN DCS 1.10MM

17 249129 JET HOLDER MAIN 1.00MM

Includes 249136 JET MAIN DCS 1.00MM

18 248777 HANGER BURNER EV02

19 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

20 210468 NUT M22 JET HOLDER

21 211502 NUT SIMMER JET HOLDER

22 249838 TRIVET ASSY 4-BURNER SIDE EVO2

Includes FOOT ASSY BRASS-RUBBER X 4

23 249847P KIT FOOT BRASS-RUBBER (PKT4)

24 212203 FITTING 1/8 NPT MALE-3/8 CC

25 212373 LOXIT FITTING FOR 3/8 OD TBNG



11

GRIDDLE COMPONENTS

14

15

16

17

18
19

20

23

12

27 4

6

7

8

22
24

1

2

3

9
5

10

11

13

21

DWG 003953



12

GRIDDLE COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 247705 PLATE GRIDDLE W/A 11 INCH

2 248251 TRIM GRIDDLE 11 INCH M/C

NI 247073P MS 10-32 X 3/8 PH PAN SS PKT10

3 249599 FLUE ASSY GRIDDLE 11” WA V2

4 249763 IGNITER HOT SURFACE GD GL

NI 211306P MS 8-32X3/8 PH PN HD SS (10PK)

5 242909 SUPPORT ASSY U BURNER

6 211480P NUT 8-32 KEPS SS (10PK)

7 211226P SM10X1/2 PH TRHD TYASS (PKT 10

8 211371P WASHER FLT SS #10 3/4 (10PK)

9 245395 U BURNER UNITED GD ASSY

10 247686 CUP GREASE 11 INCH

NI 211226P SM10 X 1/2 PH TRHD TYASS (10PK)

11 243740P KIT BALL STUD/CLIP

Includes BALL STUD 421-5

Includes CLIP 8LBS, BALL STUD

Includes RIVET 1/8 X 0.264 SS

12 243802 COVER 11” ASSY

Includes COVER  GRILL GRIDDLE 11  (X 1)

Includes MS 4-40 X 3/4 PH FLT SS  (X 4)

Includes NUT HEX 4-40 SS  (X 4)

Includes WASHER #4 EXT TOOTH  (X 4)

Includes 245436 HANDLE COVER 11”  (X 2)

Includes 247098P KIT GRILL/GRIDDLE FEET SP

13 NS HOUSING GRIDDLE 11” W/A V2

14 212139 FITTING ELBOW 3/8-27 - 9/16-24

Includes NUT 3/4-16

15 244883 J-TUBE RG/CU486GD/364GD/GL

16 210803 SINGLE  THERMAL VALVE (18K) NAT

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

17 212149 ELBOW  3/8 T.O.D. - 3/8 (F)

18 210692 JET SPUD 1.18MM (56DMS)

19 212373 LOXIT FITTING FOR 3/8 OD TBNG

Continued on next page



13

GRIDDLE COMPONENTS

14

15

16

17

18
19

20

23

12

27 4

6

7

8

22
24

1

2

3

9
5

10

11

13

21

DWG 003953



14

GRIDDLE COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

20 245436 HANDLE COVER 11”

21 249593 HOLDER BULB ASSY V2

NI 247098P KIT GRILL/GRIDDLE FEET SP

NI 211396P NUT KEPS 6-32 ZN (10 PK)

22 242919 BRACKET IGNITER MTG

23 245080 BRACKET TERM BLOCK 12PT

24 211306P MS 8-32X3/8 PH PN HD SS (10PK)

25 247630 BOX ORIFICE FITTING

26 247631 CAP ORIFICE FITTING

27 243935 TERMINAL BLOCK (3 POSITION)



15

MANIFOLD COMPONENTS

9

11
12

13

8

1

2

3

4

5

6

7

10

DWG 003954



16

MANIFOLD COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 248589 HOB 6 BURNER DCS EVO2

2 NS BAFFLE W/A RDV2 486GD

3 249904 MANIFOLD PTD 486GD

NI 211342P MS 10-32 X 1 HEXHD ZN (PKT 10)

4 248865 VALVE DUAL FLOW 6 OC NO BYPASS

NI 211323P HB 1/4-20 X 1/2 X FULL SS 10PK

5 210506 CLAMP VALVE

6 211804P SWITCH IGNITOR (1PK) 

7 210508 C-CLIP VALVE STEM

8 221908 ELBOW 90 DEG 1/2 NPT TO 5/8 TUBE

9 221165 MODULE REIGNITION SINGLE POINT

NI 211248P SM 6-32X3/8 PH PAN TY F SS (10PK)

10 249162 BRACKET GRIDDLE EVO2 RANGE

NI 211238P SM 10 X 1/2 SL TD HWH SMS (PKT10)

11 248069 GRIDDLE THERMOSTAT 3/16”

NI 211317P MS 6 -32 X 5/16 PH TRU SS

12 234220 BRACKET IGNITER MOUNTING

13 249460 THERMAL LIMITER AUTO-RESET 85C

NI 211238P SM 10 X 1/2 SL TD HWH SMS (PKT10)

NI 249434 IGNITER WIRES 6 LONG



17

VALVE PANEL COMPONENTS

18

1415
13 14

16

9
12

12

1

1
2

11
11

17

10

7

8

3

4

5

6

DWG 003955



18

VALVE PANEL COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 249094 KNOB ASM V2 - BURNER

2 249096 KNOB ASM V2 - GRIDDLE

3 249097 KNOB ASM V2 - RG OVEN SEL

4 249098 KNOB ASM V2 - RG OVEN SEL 12”

5 249099 KNOB ASM V2 - RD12” & RG TEMP

6 249346 KNOB ASM V2 - RG OVEN TEMP 12”

7 248741 BEZEL KNOB EVO2

8 249157 LIGHTPIPE W/INSERT RANGE EVO2

9 249804P SCREW #6X1/2” PAN PZ T25 ZNPL

10 248828 MOD LED DIAL EVO2 OR WHT 120V

Includes HOUSING AND PCB

11 248827 MOD LED DIAL EVO OR 230V

Includes HOUSING AND PCB

NI 248870 HARNESS LV UI CHAIN V2

12 252353 MOD UI CAVITY RGV2 (SP) 

Includes HOUSING AND PCB

13 249184 ENCODER 4 POS 45DEG ABS

NI 542803P SCREW MC M4X5 PAN PH MS PKT10

NI 248871 HARNESS LV UI ENCODER V2

14 249187 ENCODER POT 270DEG

NI 542803P SCREW MC M4X5 PAN PH MS PKT10

NI 248871 HARNESS LV UI ENCODER V2

15 249185 ENCODER 3 POS 45DEG ABS

NI 542803P SCREW MC M4X5 PAN PH MS PKT10

NI 248871 HARNESS LV UI ENCODER V2

16 249145 BRACKET OVEN MOD KNOB EVO2

NI 211317P MS 6 -32 X 5/16 PH TRU SS

NI 248877 HARNESS MAINS C’TOP 2BNR SHORT V2

NI 248878 HARNESS MAINS C’TOP 2 BNR LONG V2

NI 245999 WIRE EARTH THERMOSTSAT

NI 248881 HARNESS MAINS GRIDDLE 11IN V2

17 248479 MOUNT SELECTOR V2 486

18 211238P SM 10 X 1/2 SL TD HWH SMS (PKT10)



19

BURNER BOX & DUCT COMPONENTS

1

2

3

4

5

6

7

8

9

9

10

DWG 003936



20

BURNER BOX & DUCT COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 247476 DUCT BLOWER OUTLET W/A 60

2 245777 BLOWER COOLING UNITED

NI 542806P SCREW ST 4X3/8 TAB PAN PKT10

3 245384 SUCTION DUCT 48”

4 245383 FAN MOUNT BRACKET

5 248411 BOX BURNER 486

6 244851 SHIELD LATCH

7 248116 SIDE BURNER BOX RH

8 248115 SIDE BURNER BOX LH

9 239329 INSULATION RETAINER ANGLE

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

NI 210293 BUSHING, SNAP 0.312”

10 249433 DUCT BURNER BOX V2 48

11 252151 FOIL AIR 48 EVO2

12 545661 PANEL SERVICE SWITCH

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

NI 249177 INSULATION COMMON SIDES



21

27” OVEN COMPONENTS

1

2

3
4

5

6

7

8

9

10

11

13

14

15

16

17

18

19

20

21

22

23

35

24

25

26

27

12

34

28

29

29

30

31 3233

DWG 003937



22

27” OVEN COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 211542 IGNITER I/R (LARGE)                     

NI 211276P MS6-32 X 1-1/2 PN HD SS 10PK

NI 211396P NUT KEPS 6-32 ZN (10 PK)

2 239680 IGNITER (SMALL)

3 247079 BUSHING STRAIN RELIEF 3/4”

4 240519 OVEN LIGHT ASSY

5 243277 TRANSFORMER

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

6 248323 CHANNEL ELECTRONICS AIR

7 546550 RESISTOR 50W 120V 100 OHM

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

8 247077 MAINS FLEX ASSY RGU

9 211768 TERMINAL BLOCK

NI 211250P MS10-24X 1PH PN TY F SS (10PK)

10 248331 BACK COVER RG 48/36

11 210361 OVEN BURNER C.R.

12 248843 IR CLAMP IGNITER W/A             

NI 248845P MS 6-32 X 1-3/4 PH PAN SS (PK10)

13 243734 SUPPORT BACK BURNER

14 213171 MATCH HOLE COVER PH

15 248813 SHIELD, BAKE BURNER

16 561580 RACK GRILL

17 562359 DISH DEEP OB60C COATED

18 243959 RACK/SLIDE ASSY 36

19 245563 SIDE LADDER 5 POSITION UNITED

20 547109 STUD MTG RUNNER 303

21 245354 STUD CLIP RUNNER RGU

NI 556500P WASHER 1/4 9/16 16BG (10PK)

NI 556510P WASHER LOCK 6MM INT SERR PKT10

NI 542790P NUT M6 HEX 10AF FS MS PKT10

22 544300 SENSOR OVEN TEMP60

NI 211242P SM 10-12 X 1/2PHPAN TY F 4SS (PKT10)

Continued on next page



23

27” OVEN COMPONENTS

1

2

3
4

5

6

7

8

9

10

11

13

14

15

16

17

18

19

20

21

22

23

35

24

25

26

27

12

34

28

29

29

30

31 3233

DWG 003937



24

27” OVEN COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

23 248814 MOUNT BAKE BURNER

24 243894 VENTURI BOX IR

25 214650 FLAME SPREADER

26 248322 CHANNEL OVEN BURNER AIR

27 248817 COVER BACK CHANNEL

28 248330 ELECTRONICS TRAY RG 48

29 252354 MOD DCS POWER (SP)

30 545456 SPACER SUPPORT PCB

NI 248873 HARNESS MAINS 30 36IN RGV2

NI 248876 HARNESS MAINS 12IN RGV2

NI 248869 HARNESS LV MASTER V2

NI 248867 HARNESS LV SLAVE V2

31 249339 WIRE STANDOFF SHORT

32 545811 CLIP CABLE TWIST HOLDER

33 243935 TERMINAL BLOCK (3 POSITION)

NI 211276P MS6-32 X 1-1/2PH PN HD SS (10PK)

NI 211396P NUT KEPS 6-32 ZN (10 PK)

34 240600 COVER IGNITER CLAMP

35 243733 MOUNT IGNITER

NI 249177 INSULATION COMMON SIDES

NI 216406 INSULATION CUT MIDDLE SIDE LINER

NI 247625 INSULATION CUT RHS RGU48

NI 248191 INSULATION CUT LHS RGU48



25

12” OVEN COMPONENTS

1

2

34

5

6

7

89

10

11

13

14

15

12

DWG 003938



26

12” OVEN COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 239680 IGNITER (SMALL)

2 240519 OVEN LIGHT ASSY

3 247601 CHANNEL AIR (12) OPEN

4 243286 MOUNT BAKE BURNER

5 216008 FLAME SPREADER 12 OVEN

6 252155 COVER BACK 12 RG486/488

7 243733 MOUNT IGNITER

8 210361 OVEN BURNER C.R.

9 243734 SUPPORT BACK BURNER

10 213171 MATCH HOLE COVER PH

11 243287 SHIELD, BAKE BURNER

NI 249002 INSULATION REAR 12 INCH GAS

12 243957 RACK/SLIDE ASSY12

13 245563 SIDE LADDER 5 POSITION UNITED

14 547109 STUD MTG RUNNER 303

15 245354 STUD CLIP RUNNER RGU

NI 556500P WASHER 1/4 9/16 16BG (10PK)

NI 556510P WASHER LOCK 6MM INT SERR PKT10

NI 542790P NUT M6 HEX 10AF FS MS PKT10



27

OVEN TOP COMPONENTS

11

2

2

3

4

5
5

6

7

8

9

10

11

13

12

DWG 003939



28

OVEN TOP COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 249802 INNER EXL S

2 245134 BRACE BURNER BOX 48

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

3 225414 FLUE GUARD BRACKET FRONT

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

NI 542806P SCREW ST 4X3/8 TAB PAN PKT10

NI 216403 INSULATION CUT TOP OVEN 27

4 244908 FRONT FLUE

5 244906 SIDE FLUE CHANNEL

6 244905 JACKET TOP AIR 36

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

NI 216407 INSUL CUT TOP/BACK OVEN 12

7 249122 LINER TOP CAVITY 48

8 244967 JACKET TOP AIR 12

9 244856 FLUE CHANNEL 12 OVEN

10 249803 INNER EXL L

11 245575 FLUE GUARD RGU12

12 249119 LINER TOP CAVITY (12)

13 247593 BRACE BURNER BOX RH 48

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)



29

STRUCTURE OVEN COMPONENTS

1

2

4

5

6 7

8 9

10

11
13

14

15

16

17

18

19

20

21

22

23

24

25

26

2728

29

30

31

32

12

33

34

3
35

36

37

38

39

40

41

DWG 003956



30

STRUCTURE COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 248971 ASSY ISLAND TRIM 48

2 252289 BACKSHEET ASSM 48 GAS

NI 245796 INSULATION REAR PANELS 48

3 249462 DOOR BUMPER ME 200 - 1395

4 248329 COVER BACK 48

NI 211229P SM 10X3/4 PH TR HD TY (PKT10)

NI 249004 INSULATION REAR 36 INCH 48 INCH GAS

5 249475 LAND/LEDGE W/GRAPHICS V2 486

6 249353 CAP EVO2 48 LH

7 249352 CAP EVO2 48 RH

8 247074 PANEL LH SIDE RGU48

NI 211236P SM 10 X 3/8 PH TR HD TYAB (10PK)

9 248189 RETAINER INSULATION LH RG48 

10 248866 FRAME FRONT 48 RGV2 WA

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

11 249544 SIDE LINER 48” R PORC IN HOUSE

12 249543 SIDE LINER 30” L PORC IN HOUSE

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

13 247597 INSUL RET RGU48

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

14 247075 PANEL RH SIDE RGU48

NI 211236P SM 10 X 3/8 PH TR HD TYAB (10PK)

15 248848 BOTTOM RANGE 48 GAS W/A

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

16 245829 LEVELING LEG W/A

17 247718 ASSY KICKSTRIP 48

NI 211229P SM 10X3/4 PH TR HD TY (PKT10)

18 249538 BTM LINER 36” PORC IN HOUSE

19 239811 HINGE INSULATION RETAINER ASSY

20 248838 CAVITY LINER 36/48 BACL P.C.

NI 211238P SM 10X1/2 SL TD HWH SMS (PKT10)

21 210987 30 OVEN GASKET

22 249194 SWITCH PLUNGER DOOR NO

Continued on next page



31

STRUCTURE OVEN COMPONENTS

1

2

4

5

6 7

8 9

10

11
13

14

15

16

17

18

19

20

21

22

23

24

25

26

2728

29

30

31

32

12

33

34

3
35

36

37

38

39

40

41

DWG 003956



32

STRUCTURE COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

23 545874 WIRE STANDOFF COIL

24 247143 BRACKET ANGLE BACK LINER 36/48

NI 211229P SM 10X3/4 PH TR HD TY (PKT10)

25 245555 KIT STRIKE & CATCH DCS GAS

26 247144 BRACKET ANGLE BACK LINER 12

NI 211229P SM 10X3/4 PH TR HD TY (PKT10)

27 210989 GASKET 12

28 249124 LINER BACK CAVITY 12 P.C.

29 249531 BTM LINER 12” PORC IN HOUSE

30 249535 SIDE LINER 12” R PORC IN HOUSE

31 249533 SIDE LINER 12” L PORC IN HOUSE

32 245957 BRACKET PANEL SPACER

33 247602 BRACKET PANEL SPACER

NI 211284P MS 10-32 X 5/8 PH RND ZN (10PK)

34 249316 MOUNT ELECTRONICS TRAY

35 249769 BRACKET RG BACK COVER LH

36 249770 BRACKET RG BACK COVER MID

NI 211238P MS 10X1/2 SL TD HWH SMS (PKT 10)

37 249605 CFAN SPILL GUARD DCS

38 249604 TANK SPILL GAS DCS

39 249606 GUTTER FRONT 48

40 249626 GUTTER REAR 48

41 249798 VERTICAL BARRIER

NI 211238P MS 10X1/2 SL TD HWH SMS (PKT 10)

NI 216380 ANTI-TIP BAG ASSY 



33

27” DOOR COMPONENTS

3

4

2

5

1

12

12

19

11

17

6

7

8

9

10

13

14

15

16

18

DWG 003942



34

27” DOOR COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 252169 KIT DOOR W/A & GLASS 48. EVO2

Includes GLASS OUTER 48” DOOR

Includes SPACER DOOR GLASS

Includes SUPPORT GLASS

Includes PANEL DOOR  RANGE 48

Includes DEFLECTOR DOOR GLASS 30/36/48”

Includes MOUNTING HANDLE DCS EVO

2 237568 BADGE 4.25”

3 211419P CLIP TIN STUD RECEIVER (PKT 4)

4 547107 PLATE HANDLE SUPPORT DCS

5 248045 HANDLE ASSY EVO1 32MM 48IN

6 248072 SCREW M6 X12 CAP SOC ZP

7 243002P PACK GLASS ASSEMBLY

8 218078 KIT WINDOW GASKET

NI 211241P  SM 10-24 X 1/2 PH TRU TY 23 ZN

9 249536 DOOR LINER 36” PORC IN HOUSE

10 211225P SM 10X1/2 PH TR HD TYAN ZN (10 PK)

11 243766 HINGE DOOR 48” OVEN

12 211527P SCREW TORX#8 32 X 3/8 )10PK)

NI 211229P SM 10X3/4 PH TR HD (PKT10)

NI 211258P SM 1/4-20X1/2 NZ HEX WS (PKT2)

13 243725 RETAINER DOOR INSUL ASSY (36)

Includes NUT SERT 8 0 - 32

14 211229P SM 10X3/4 PH TR HD (PKT10)

15 243761 CAP DOOR 48”GAS W/GRAPHICS

16 211303P  8-32 X 5/8 TORX FL HD (10PK)

17 247609 MOUNTING HANDLE DCS EVO

NI 556098P SCREW MC M6X14 PAN PH MS PKT10

18 248139P DCS ACC HNDL ASSY 48 RANGE LG (PKD)

Includes 248072 SCREW M6 X 12 CAP SOC ZP

19 252178 SM 8-32 X 3/8 TORX PAN TRILOBE

NI 245413 INSULATION DOOR TOP

NI 245414 INSULATION DOOR BOTTOM

NI 245415 INSULATION DOOR SIDES 36/48

NI 245417 INSULATION DOOR LINER 36/48



35

12” DOOR COMPONENTS

1

2
14

15

43

5

6

10

11

12

13 17

16

9

98

7

DWG 004006



36

12” DOOR COMPONENTS

REFERENCE PART NUMBER PART DESCRIPTION

1 252172 KIT DOOR W/A & GLASS 12. EVO2

Includes GLASS OUTER 12” DOOR

Includes SPACER DOOR GLASS

Includes SUPPORT GLASS

Includes PANEL DOOR RANGE 12

Includes DEFLECTOR DOOR GLASS 12”

Includes MOUNTING HANDLE DCS EVO

2 547107 PLATE HANDLE SUPPORT DCS

3 248042 HANDLE ASSY EVO1 32MM 12IN

4 248072 SCREW M6 X12 CAP SOC ZP

5 238674P WINDOW PACK DOUBLE 12” GLASS

6 218078 KIT WINDOW GASKET

NI 211258P SM 1/4-20X1/2 NZ HEX WS (PKT2)

7 249534 DOOR LINER 12” PORC IN HOUSE

8 243763 HINGE DOOR 12” OVEN

9 211527P SCREW TORX#8 32 X 3/8 )10PK)

10 243863 RETAINER 12” DOOR INSUL ASSY 

Includes NUT SERT 8 0 - 32

11 211229P SM 10X3/4 PH TR HD (PKT10)

12 243756 CAP DOOR 12”GAS W/GRAPHICS

13 211241P  SM 10-24 X 1/2 PH TRU TY 23 ZN

14 247609 MOUNTING HANDLE DCS EVO

NI 556098P SCREW MC M6X14 PAN PH MS PKT10

15 248142P DCS ACC HNDL ASSY 48 RANGE SM (PKD)

Includes 248072 SCREW M6 X 12 CAP SOC ZP

16 211303P  8-32 X 5/8 TORX FL HD (10PK)

17 252178 SM 8-32 X 3/8 TORX PAN TRILOBE

NI 245421 INSULATION DOOR TOP 12

NI 245422 INSULATION DOOR BOTTOM 12

NI 245423 INSULATION DOOR SIDES 12



37

CONVERSION & HI ALTITUDE KITS



38

CONVERSION & HI ALTITUDE KITS

REFERENCE PART NUMBER PART DESCRIPTION

NI 252177 KIT CONV LP TO NG RGV2 48

Includes 249465 JET MAIN DCS 2.20MM  X 2

Includes 249328 JET MAIN DCS 1.90MM  X 6

Includes  210570 JET SIMMER 0.57MM  X 8

Includes 210684 JET SPUD 1.93MM (48DMS)  X 2

Includes 210685 JET SPUD 1.85MM (49DMS)  X 1

Includes 210688 JET SPUD 1.61 (52DMS)  X 2

Includes 241402 JET SPUD 2.64MM (37DMS)  X 2

Includes 210683 JET SPUD 1.99MM (47DMS)  X 1

Includes 210331 BURNER BROIL & GRID 18  X 1

Includes 245757 IGNITER CASE RGU 12INCH  X 1

Includes INSTR CONV NAT/LP - RDV2/RGV2/CPV2

NI 252253 KIT HI ALT LP 3-6K RG/DV CPV2

Includes 210409 JET MAIN 1.10MM (57DMS) X 2

Includes 247193 JET MAIN 1.00MM (61DMS) X 2

Includes  210416 JET MAIN 0.91MM (64DMS) X 4

Includes 210418 JET MAIN 0.84MM (66DMS) X 2

Includes 210692 JET SPUD 1.18MM (56DMS)  X 1

Includes 210694 JET SPUD 1.07 (58DMS)  X 2

Includes 210698 JET SPUD 0.97MM (62DMS)  X 1

Includes 210690 JET SPUD 1.40MM (54DMS)  X 1

Includes 210691 JET SPUD 1.32MM (55DMS)  X 2

Includes INSTR ALT CONV-RGV2/RDV2/CPV2  X 1

NI 252254 KIT HI ALT LP 6-9K RG/DV CPV2

Includes 210412 JET MAIN 1.02MM (60DMS) X 2

Includes 247482 JET MAIN 0.95MM (63DMS) X 2

Includes  210418 JET MAIN 0.84MM (66DMS) X 4

Includes 247213 JET MAIN 0.75MM (69DMS)  X 2

Includes 210693 JET SPUD 1.09MM (57DMS)  X 1

Includes 210698 JET SPUD 0.97MM (62DMS)  X 2

Includes 210699 JET SPUD 0.94MM (63DMS)  X 1

Includes 210691 JET SPUD 1.32MM (55DMS)  X 1

Includes 210692 JET SPUD 1.18MM (56DMS)  X 2

Includes INSTR ALT CONV-RGV2/RDV2/CPV2  X 1



PRODUCT CODE: 71207-A     06.16

www.fisherpaykel.com

Copyright © Fisher & Paykel Appliances Ltd 2016. All rights reserved.
The product specifications in this manual apply to the specific 
model described at the date of issue. Under our policy of continuous 
product improvement, these specifications may change at any time.
Only use this manual if the product code on the front matches the 

product code on the serial label of the product.

US CA 


